GLOBAL

UP 550 AUT

SINGLE NEEDLE, WALKING FOOT
LOCKSTITCH MACHINE FOR GATHERING

INSTRUCTION / OPERATING MANUAL
PARTS MANUAL

WW.GLOBALSEW.COM







Table of Contents

Manual

1: Machine introdUebiBn .uoc-ecens o e o e e s S e R e 1
2. Main technical specification . . v v e v s v s as s s s v s s s s st e L e o 1
o S 1 T [ e et e P B S B el s R e e R S A 2
4. Installation of waste oil cofainer .. . « v v v v v v e v e e e N R 3
5. Adjusting the balt ension. @ v e s wme o s e e s s @i o e @ ) wd e 3
6. Tnstaltation oF BEll GOMBE. . .o i s o s e o 5 A R 3
AR SO ..~~~ 1~ I P 4
8 Cleaning the oil glot. . . . . covvvnvenncsscnasssnssssssasnnssnsns 5
9. Installation of needle, . ..+ S S S S SR S R 4]
10. Threading of the bottom thread. . « « @« v v v v e we o v v o e am e s a e s ossssss 8
11. Installation of thread winder QuIde . . &« v v v v v v o v v o s s oo v s s m e s mnnnnaa 3]
2. Windig the Bolsn el . . o oo v Cs s iesasisissrss nrdasasasnmead 7
T, Thessdings i e Vel o raly teesai s P R e 7
t4. Adjusting the length of stifches . .. ... v siivsanvvsvs s snssawas 7
18, Adjisting tHe thread TE0RIBE .. «eor v wowen m e wowe s g m e e we: e e 8
18, Adjusting the take—up spfing . = . v v v v v v ns s rmsnnmenns PN G e e 8
Y, Liing e preesuns: ook . s iR eRE G s a ey die eER S ER e 9
18, Adjusting the pressure of the pressure foot | . . . . .. .. it it i s mnnnmninnns 9
18. Adjusting the hook needle bed . .. .. ... ... iicivvriinninmenonnannns 9
20. Resetting of the safety device « .. v v v v v s e vt et s sennos o amensnnnns 10
21, ‘Adjusting the length of stibches <5 | o o a i oo a s o aman s iseicscsenseses 10
2. ‘Adjusking the readles and the ool o 06 viivaasis Ve Ea e e We e 1
B NG e IR a6 12
24, Hand wheel points PictUre . . o v v oy vt u v o oo nw snwn oo s oot nnonsnsnns 12
25, Suspension position confirmation for the maching, v v v v v v v s v s v s e n o n v nans 13
26, Adjustment of thread cutting CAM position. . « o v v ettt u oo v no s s o onans 13
27. Adijusting the alternation amount of the pressure foot. .. .. v v v v v i ot v e n v w v 14
28. List of sewing speed. . . . .t o0t s st e s s it a e e e e e e 14
29, Sawing problems and troubleshooling. . . -+ v s v o v b s s v e v o n s m e e 15



Table of Contents

Partsbook

st

.Upper shaft, lower shaft driving & balance components

. Frame & miscellaneous cover .

2
3. Needle bar rocking
4

.Pressure adjusting & upper feed mechanism

.Feed mechanism .

. Hook shaft & upper feed mechanism.

3
i}
7. Thread cutting components (For WF1515AUT)
8

. Thread tension components

g9, Threaf release components(for WF1515AUT)

10.
11.
12.
13.
14.
15.
16.
17
18,

19.
20.

Knee 1ifting components(for WF1513)
Lower thread winder mechanism component
Lubrication componenis .

Automatic presser lifting mechanism
Thread stand components

Autimatic back comonents(for WF15315AUT)
DL mechanism components (for WF1315AUT)
Air mechanism components(for WF1515AUT)
Accessories parts components

Special parts 1515 AE

Special parts 1515 LG

16
18
20
22
26
28
30
32
33
34
35
36
38
39
40
41
42
43
44
46



SERVICE MANUAL



1 . Machine introduction

This machine adopts synchronous feeding
fabric feeding mechanism to
climbing performance, and
powerful and smeoth thick-fabrie
stiteches, tidy and
Lines are drawn by
hook, taken up by slide

and driven by syvnchronous

and unique

optimize its
features
feading,
nice-loocking.

aven

horizontal-type
bar mechanism

belts on upper and lower shafts, which has
ensured high speed and low noise
performance,

This  product is  widely applied
in  sewing thick materials such as
automobile  cushion, sofa, purse and tent
etc.

2 . Main technical specification

Application

Thick fabric

Maximum sewing speed |2500s. p.m
Longest stitch Ymm
Neadle bar Lravael 36me

Needle

[P %17 (Ml 25~Hn] 80 Standard Kol B0(24)

Ways of lubrication

Oiling for eil line
(automatic oiling for hook)

Hook

Automatic large vertical
lubrication hook

Height of pressure foot

Manual control: Ymm,
knee control : 16am

Power of the motor

3TOW

sewing

(specially for
machine motor)




o

3. Installation (See Figure 1)

1. Installation of the frame bedplate
connection hook block and the frame rubber
cushion:

Fix the auxiliary connection hook block(d)
and the frame rubber cushion@ on the
bedplate with nails@).
2.Fix the oil trav@® on the bedplate with
eight screw nails according to the position
indicated on the figure.
3.Install the kneel—controlled joint®,
kneel-controlled lifting installation crank
and curved bar(® according to the
direction of the kneel-controlled lifting
bar shafi@.

4 Adjust the direction of cushion blocks
with fixed screws and @ and@ .



4 Instellztion of waste oil container {See Figure 2}

01l recsiver -
d 3 ol i '.3:
1. Install the oil discharge stopper(), e o b
0il seal® and the washer@ on the oil ;if" e &
b k. .5,-{"' 2
tray. Cover the cushion block® and the ' \Bel S
washer® on the fixed screw@). Then fix ol __'j‘:’:;;.
% - -'..___;_. '__,Fi‘_’--
them with nut®. P =
2. Turn the waste oil pot(® to the oil #
discharge stopper(l after fixing. 24 @} &
LD & ’
A
v rB &
' b T -
1) L,_,"JA
5. Adjusting the belt tension (See Figure 3)
Move the height of the motor when E -9
adjusting the belt tension. Press the [ 15mm
middle part of the belt with force of ) Wi 9 BN
9.8N. The relaxation shall be 15mm at the Driver e TR
moment. i ,'\\
Note: Before adjusting please cut off the *\&\ Hotor pulley
power and ensure that the motor has stopped e
< +F
6 . Installation of belt cover (See Figure 4) =
l. Screw the belt cover support® to the bolt hole
on the head
2. Install the belt cover (right) (D on the head
with fixed screws @ and (B,
9, Mount the belt cover (left) B on the claw AR of
belt cover (right) (. &
4, Fix the belt cover (left) B with fixed
screws @), ® and @ a
Note: Please confirm that the belt cover doesn’ t -
3

contact with the belt and the driving wheel after

installing the belt cover

Al




e

A
-

b

e

T —

»

T ]

57

7. Qiling (See Figure 5)

ONE. 0iling of surface

1. Screw off the panel bolis.

2. 0pen  the panel ) to the direction
of ATTOW,

2. Froperly oil the part indicated by
the arrow in every day.

4. Close the panel.

5. Tighten the bolts.

TWO. Machine oiling

1.Add & propsr amount of oil to the
parts indicated by the arrow in every
day.

2. Before the first operation or when
the machine has not been in use for
a long time, add o¢il to the parts
indicated by the arrow, and dismantle
head cover @) to add a proper amount
of oil to each felt and oil line.

THREE. il slot oiling

1. Insert the bulge at the bottom of
the o0il slot(@ into the waste oil hole
which is used for receiving oil.

2. Connect the oil pipe®@ with the
filter® of the oil slot. Then fix it
with clamp.

3. Add  sewing machine oil into the oil
slot till the HICH positien.

4. 0il if the level is under LOW.

5. Run the sewing machine after eoiling.
You can see the oil moving up and down
in sil window € in neormel condition.
{with the revolution more than 1500rpm)



8  Cleaning the oil slot (See Figure 6)

1. Dismantle the oil tubke on the oil slot.

2. Remove the butterfly nutlD and take down
the rover (upper) (&), filter(@ and cover
{lower) @ to clezan

3, Take down the fixed screw® of the filter
box and clean the filtering core® and
magnet@ inside it.

4, When changing the engine oil inside the
o0il slot, dismantle the stop bolt@ and then
the waste o0il can be discharged into the
waste oil container. Tighten the stop bolt@
after discharging. (Note: Discharge the
engine o0il before taking out the oil slot.)
5.Put the filtering core® and magnet(T into
the filter box and fix them with fixed screw
®) an the cover (upper)@.

f.Put with the order of cover [(lower)(d),
filter@ and cover (upper)@ and them fix
them on the oil slot with butterfly screw(l)
7. Ineert the oil tube into the o0il slot and
fizx with clamp.

8. Loozen the nut(d when adjusting the oil
quantity of the hook with adjusting screw(@.
When loosening the nut clockwise, the oil
guantity decreases, otherwise, it increases.
2, Put the paper near the periphery of the
hook for about five seconds. It i proper
for the oil gquantity if there is oil =stain
on the paper as shown in the figure.

Scrap of paper




? 9. |nstallation of needle (See Figure 7}

' O
)| .0 I ‘, 1.Run  the driving wheel and lift the nesedle
| - L] bar to the highest position.
@ - 2.Loosen the needle fixed bolt@ to make ths

long slot of the nesdle(l) face the left.
3. Insert the needle into the innermost part.
4. Tighten the needle fixed bolt(@).

.\-\.
———

Elonged slot towards tha laft

8 10, Threading of the bottom thread

(See Figure 8)

1.Cock the washer(l) of the hook and draw
the cores out,

2.During installation, correctly insert
the heook shaft and lay down the washer.
3.Inlay the thread into the threading slot
of the hook. Get past from the
underside of the bulge@ and get into the
thread tension spring.

4. The hook core shall turn along the arrow
after pulling the bottom thread.

9 ﬁ - 11. Installation of thread winder guide
|| - (See Figure 9)
e ‘_EIJ____;..,
i _ .
(=) g \ 1.Install the thread winder guide(@) on the
, é cover with fixed screw®.
B ~ | 2.Insert the bottom thread guide bar@ into
e — = the stand.
__——H_.’__H____________._.




12, Winding the bottom thread

{Sea Figure 10}

1, Thread according to the order of (I~@)
and then wind the coil on the hook core:

2. Press down the winding bar A.

3. Loosen the fixed pcrew B and adjust the
regulating panel to make the thread wind to
the position of about S0%.

4. If the winding thread deviates from the
course, move the thread winder guide C
forward and bachward to adjust and then fix
with fixed screw [,

B.After the  winding is over, the winding
rod separates and stops automatically.

13 Threading (See Figure 11)

Thread according to the order indicated on
the figure.

14, Adjusting the length of stitches

(See Figure 12)

Turn the feed adjusting tray(d to the
left (or right) and make the adjusting
mark aim at the required number.

Press the backstitch spanner@
dowrward to start and release the spanner
to resume the normal stitch




15, Adjusting the thread tension (Figure 13)

1. Adjusting the tension of feeding thread

Turn the thread tension nut( clockwise,
than the tension of feeding thread
increases; otherwise, the tension decreases.
2.Adjusting the tensicn of bottom thread

Turn the thread tension screwl(l) clockwise,
than the tension of bottom thread increases
otherwise, the tension decreases.

i

14

16 . Adusting the take—up spring
(See Figura 14)

1.¥hen changing the movement amount of
the take-up spring

a.Loosen the fixed screw2 of the stopper
and move the stopper@® to the left or
right in order to adjust +the take—up
spring(l).

b. The movement amount of the take—up spring
increases if moving the stopper to the
right, otherwise it decreases.

2. When changing the strength of the take—up

spring
Loosen the nut@). Then twrn the spring
shaft(E) anticlockwise, the strength

increases, otherwise, it decreases.



17 . Lifting the pressure foot (See Figure 15)

1. When stopping the pressure foot in the
rise pogition, wuplift the pressure foot
lifting bar(l) of presser spanner to the
arrow positiom. Stop after the pressure foot
rizes Smm.

Z.Put down the presser spanner when lowering
the pressure foot. It will be back to the
criginal position.

13_ Adjusiing the pressure of the presswe fool (See Figure 16)

Move the pressure foot adjusting screw()
to the right, than the pressure increases,
otherwise, it decreases. Tighten the fixed

rut® after adjusting.

15

16

19, Adjusting the hook needle bed (See Figure 17)

Please confirm the pozition of the needle
bed after changing the hook. When it is in
standard position, the hook nmneedle bed®
ig about 0.1~0.2mm away from the side of tha
needle, If it is incorrect, please curve the
hook needle bed for adjusting.
1.When curving the hook reedle bed inwards,
insert the screwdriver into the outside of the
hook needle bed.
2.When curving the hook needle bed cutwards,
ingert the screwdriver into the inside of the
hook needle bed.

0 1-0, 2mm

17




18

20 Resetting of the ssfery device
(See Figure 18)

During the sewing, the safety device
starts if exerting over—force on the hook. The
hook of driving wheel fails to work at the
moment. Flease eliminate the failures priocr to
resetiing after the safety device starts.
1.Press the button) on the head and reverse
the driving wheel with force.
2.Resetting is finished after you hear the
sound of crack.

Note: Run the driving wheel with hands to
confirm whether the button(l) is reset.

19

21, Adjusting the length of stitches
(Sea Figura 13)

1.Turn the driving wheel to the normal
direction and transfer the middle hook
guide(l) to the final position.

2.Turn @ to the arrow and make the middle
hook stopper@ to the slot of the needle
@.

3.Loosen the fixed screw® of the middle
guide. Adjust the clearance between the
middle hook guide and the bulge A of the
hoak eover to 0. 1-—0.3mm.



22 . Relations betwesn te nsedls nd the hack 20

{See Figure 20)

1, Turn the adjusting knob of needle
distance to 0.

2. Turn the driving wheel. After the lowest
point of the needle bar rises to Z.3mm,
loogen the needle bar joint screw(d),
Adjust the distance from the upper part of
the needle hole of needle@ to the hook
top@ to 1.5mm and then tighten.

3. Turn the driving wheel. Rise the needle
bar to 2.3mm from the lowsst point. Adjust
the centers of the hook top@ and the
needle@ to make them bagically the same.
Then tighten the fixed screws@ of two
screw gears (smaller ones). Aim the first
screw with V-shape front of the two fixed
screws(@) at the V-shape slot of the hook
shaft. Then tighten and fix.

4, At the position where the centers of
both the hook tep@ and the needle@ are
basically the same, loosen the fixed screw
of hook shaft pillow and then move it
to the left or right in order to adijust
the clearance between the hook top and the
naedle to O, 06~0.lmm. Then tighten the
fixed scre.

5. Loosen the fixed screw® of two screw
gears (bigger ones). Move the screw gear
({bigger one) to the left or right to make
the centers of the hook top@ and the
needle® basically the sams. Tighten the
figed serew®. Aim the first screw of two

fixed screws(E at the flat part of the
lower shaft and then tighten.




21

1.5+0.2Zmm

22

This screw is
installed on the

gpind Flat i
P A pindle flat locatiom

Point B
Point C
Point D

Point E

23 Adjusting the cutter (See Figure 21)

Adjusting the position of fizxed cutter:

Lonzen the fixed screw(l) of fixed
cutter  holder with the right and left
sides of the fixed cutter front end
respectively 1.520.2mm and 240.2mm away
from the needle bed front end. The front
and back of the cutter holder are up
against the stairs of the shaft pillow and
tighten the fixed screw(l). Please use the
face R of fixed cutter scale@ attached to
determine the distance.
Adjust the pressure of cutter:

Loosen the fixed screw@ of the
movesbhle cutter. Turn the upper wheel and
shift the moveable cutter to adjust its

Dressures, If the distance from the front
end of moveable cutter to the front end of
fizxed cutter is B~Tmm, the cutter

pressure is standard

24 . Hand wheel points piciure (See Figure 22)

A1l mentioned hand wheel points (A-E)
are subjected to the picture on the left.



25 Suspension position confirmation 23

for the machine (See Figure 23)

Hand wheel Point

Cover Point

When the points on the hand wheel are same as
those on the cover, please adjust the every

suspension position as follow,

Hand wheel point Position of the machine

Point B-C |Position of upper stop needle

Point E Fosition of lower stop needle]

Thread cutting CAM

Point A .
adjustment

Reverse the position

Point A of lifting needle

26 . Adjustment of thread cutting CAM 24
position {See Figure 24}

l. Make sure the point A on the hand wheel
is also on the corresponding position of
the cover. )
2, Prepare one gauge stick F with 3mom I
diameter and TOmm length. ’

3, Please put the gauge stick F into the
hole 1 of the parts, and be directed at the
thread cutting CAM setting points.

4, Please fix the thread cutting CAM screw,
then put out the measurement stick F.




21

About up-and-down alternation amount

Scale A About 5mm
Scale B Ahout dmm
Scale C About  Jmm

Adjusting the alternation amount of the
27.
pressure foot (See Figure 21)

As Tfor the alternative rise amount of
the press foot, it is generally adjusted
within the long hole of the upper feed
crankl) when increasing the alternative rise
amount. If decreasing the alternative rise
amount, adjustine downward and then tighten
the nut@.

If the rise amount for the bigger
pressure foot and the smaller one differs,
move the undersurface of both the bigger
pressure foot and the smaller one to the
position on the needle bed. Then loosen the
fixed screw®@ of the crank to turn the
driving wheel +to the front. Tighten the
screwﬁa. The rise amount of the higger
pressure foot is more than that of the
smaller one. Reverse the driving wheel then
the 7rise amount of the smaller pressure
foot is more than that of the bigger one

Dismantle the right side of the window
panel, then vyou can see the upper feed
crank(l).

28, List of sewing speed

Up—and—down alternation amount

Stitch: less than Emm

Stitch: Smm—~Smm

Less than 3mm

2, 500rpm 2, 000rpm
S~ 4nm 2, 000rpm 2, 000rpm
4mm—=6. Smm 1, 600rpm 1, 600rpm

Set the maximum revolution according to different

conditions.

lease don’ t exceed the set walue

W




29 Sewing problems and troubleshooting

Problems Causes Iroubleshooting
CPolish the scars on the hook
AScars o the thread, top with fine sand paper.

1. Broken stitching
(feeding thread residue
of 2~3mm on the back of
the fabric)

needle top, hook top and the
fixed slot on the hook inner
cirele of the needle bed.
FStrong upper tension.

(Z'The needle touches the
hook top.

@ The oil is insufficient in
the hook.

HEWeak feeding thread
tension

EPowerful take—up spring
and small transfer amount.
Tiover fast or over slow
synchronizat ion of the
needle and the hook.

File the inner circle fixing
slot of the hook of the needle
bed.

CiReduce the feeding thread
tension.

ORefer to the content in 16.
Felations between the Needle and
the Hook.

0 Adjust the oil guantity
(Refer to the content in 7
HHling. )

D Increase the feeding thread
tension.

DWeaken the take-up spring and
increase the movement amount.

O Refer to the content in 19,
Relations between the Needle and

the Hook.
Tiver fast or over slow
synchronization of the needle and ORefer to the content in 19.
2. Skipped stitching the hook. Relations between the Needle

EWeak
foot.
@ Tncorrect clearance hetween the
upper part of the needle hole
and the hook top.

4Wrong needle type.

pressure for the pressure

and the Hook.

O Tighten the adjusting screw
aof the pressure foot.

(JRefer to the content in 19.
Eelations between the Needle
and the Hoaok.
CIChange to a
higeger needle.

little Dbit

7 poor stringing

IMNot threading under the thread
tension spring of the hook cover.
EPoor processing of the thread.
FiThe hook core doesn’ t
@Weak bottom thread tension,

EStrong bottom thread winding.
EDamaged nesdle top.

glide,

O Refer to the content in 9.

Threading of the Bottom Thread.
OPolish with fine sand paper or
file.

CiChange the hook core or hook.

O Inerease the bottom thread
tension.
CiDecrease the bottom thread

winding tension.
CiChange the needle.




PARTSBOOK



1. Frame & miscellaneous cover

—_—— 16 e



DESCRIPTION

1 40016798 FACE PLATE ASM. 1
2 S541112155P SCREW 11/64-40 L=12 2
4 TA1250406R0 RUBBER PLUG 1
4 21331301 TOP COVER B 1
2 55411081550 SCREW 11/64-40 1-3 ]
] 21355904 ARM THREADN GUIDE 1
7 5576210405 SCREW 3/16-32 L= 9.5 2
8 #01 21331736 WINDOW T'LATE A ASM. 1
10 203 D2112555800 CORD HOLDER LARGE 1
11 21331202 SETSCREW 1
12 #01 21331806 WINDOW PLATE B 1
13 #01 21352002 WINDOW PLATE FACKING B 1
14 3541108155F SCREW 11/64-40 L=8 i
15 TA1250504R0 RUBBER PLUG 2
16 201 21332309 SIDE COVER 1
17 Z01  S541108155P SCREW 11/64-40 L=8 1
18 21331608 BALANCE COVER 1
19 SET150910TP SCREW 15/64-28 L=9 1
20 21355805 THREAD GUIDE 1
21 SR00906105F SCREW 9/64-40 L=6 1
2 BI12905 1000 FRAME THREAD GUIDE UPPER 1
21 SS209071O0TP SCREW 9/64-40 L=T7.2 2
24 21408554 THREAD GUIDE ASM 1
25 21408503 THREAD GUIDE PLATE L1}
26 IT912106 NEEDLE THREAD PRESSER PLATE £1)
27 REIZZ521000 THREAD PRESSER PLATE SPRING 12
28 SINER055 151 HINGE SCREW D= 3.80 H= 5.5 L1}
29 5520907 10TP SCREW 9/64-40 1=7.2 1
30 22651202 AUSTLTARY COVER 1
a1 552090710TP SCREW 3/64-40 1=7.2 2
32 B3138512000 TAKE-UP SPRING ADJUSTING PLATE 1
] S57090520TP SCREW 9/64-40 L= 4.5 1
a4 B1111563000 BED» SLIDE SPRING 1
i 5541105155F SCREW 11/64-40 1=5 2
a6 B11095650040 FALLER 1
a7 552110920TP SCREW 11/64-40 L=8.5 2
41 203 21348804 VIDOW PLATE D 1
1 TA1050504R0 RUBBER PLUG I
46 TA1050504R0 RUBBER PLIG 2
47 #03 22951552 GROUND WIRE ASM, 1
1 TA1050504R0 RUBBER FLUG 2
5l 22901805 GROUND MARK il
51 213459600 BED SLIDE{LEFT) A 1
33 5541112155P SCREW 11/64-40 L=12 1
54 203 21349808 BED SLIDE(RIGHT) A 1
L] 01 21349600 BEL SLIDE(RIGHT) A l
a7 22619100 CAP 1
il LOZ01200 RUBBER FLLi: L
a9 TA1050504R0 RUBRBER PLLYG |
ill) 03 S5B1111405P SCREW 11/64-40 L=11 1
£ 03 WTOS2000ZKS TOOTHED WASHER D=5, 3 2
Y ZE602601 BED SCREW STUD 2
63 21361407 BED SUFPORT PLATE 1
fid TALO50504R0 RUBBER FLIG 1
B3 #03  HXO012Z30004 CABLE CLIP 2
fify #03  5541108155P SCREW 11/64-40 L=B 2
67 501 23208356 AUXILTARY COVER ASM. 1
i #01 23208507 AUXTLTARY COVER 13
i) 701 23208606 SLIDING PLATE SUPPORT £1)
0 ®01  S52090710TP SCREW 9/64-40 L=7.2 1
7 =03 S541108155P SCREW 11/64-40 L-R 1
72 SEB1512105P SCREW 15/64-24 L=12 2

201 FOR 1515

—— ].I' ey

203 FOR 1518AUT



2. Upper shaft, lower shaft driving & balance components

e ls —_——



DESCRIPTION

1 21332705 UPPER SHAFT |
2 21333000 UPPER SHAFT FRONT METAL 1
J B1905520000 THREAD TAKE-UP LEVER 1
4 BI906051000 TAKE-UF LEVER PIN 1
5 B1907057000 THRUST PIN ]
6 S581560822TP SCREW 15/64-28 L=H 1
7 21339106 NEEDLE BAR CRANE ROD ]
H CQ202000000 OIL WICK 0. 45
9 CQ2Z02000000 OIL WICK 0.03
10 BL210051000 NEEDLE BAR CRANK PIN 1
11 CQ202000000 OIL WICK ]
12 21332507 COUNTER WEIGHT (A} (36MM) 1
13 S5R150822TP SCREW 15/64-28 L=8 2
14 SMBOR0812TP SCHEW MaXs 2
15 21339502 UPPER _FEED CAM (3. 5) |
16 SSREGOS10TP SCREW 1/4-40 1-8 2
17 21333109 UPPER SHAFT INNER METAL 1
18 CR202000000 OIL WICK 0:-1h
19 21336567 ECCENTRIC CAM A ASM, 1
24 21336508 ECCENTRIC CAM A ]
21 SRREE0E10TP SCREW 1/4-40 L=8 2
22 #01 21333702 SAFETY CLUTCH DISC 1
23 22604404 UPPER SPROCKET 1
24 SSBB611105P SCREW  1/4=-40 L=11 2
25 22604300 TIMING BELT 1
26 B1203512000 BUSHING REAR 1
a7 21402300 UPPER SHAFT BEARING HOOK 1
28 SMEOE0E02TEH SCREW Mexe 2
28 53411068155 SCREW 11/64-40 L= 1
A0 SoR150522TP SCREW 15/64-28 L=8 2
al 21387501 SPROCKET WHEEL 1
32 B1214019000 SPROCKET RING 1
43 SSK111010TP SCREW 9/64-40 1=9.5 ]
44 B01  B1312563000A SAFETY CLUTCH PUSH BUTTON ]
45  B03 21333802 SAFETY CLUTCH PUSH BUTTON 1
46 KHEZG E-RING 1
47 B1639051000 SPRING 1
48 B1313055000 SAFETY CLUTCH KNOB SLEEVE 1
49 B0l 55B150710TP SCREW  15/64-28 L=T7 2
50 #03  SSR660530TF SCREW 1/4-40 1=4.35 2
il 40038700 THRUST COLLAR ASM. |
a2 AN0D3ETOZ THRUST COLLAR (1)
a3 S586610305P SCREW 1/4-40 L=10 (2)
i SB120000200 BEARING 20%42 1
44 SaT1207605F SCREW 3/16-28 L= 7.0 2
56 21353008 HORIZONTAL FEED CAM COVER 1
a7 SS71107105P SCREW  11/64-40 L=7 2
aH TAOTS0T04R0 RUBBER PLLG 1
a4 40016148 THRUST COLLAR B WASHER 1
60 #03 21333901 SAFETY CLUTCH DISC 1
£l 01 21334008 FLYWHEEL 1
62 R 1507 10TP SCREW  15/64-28 L=T 1
L 21387907 ADJUSTING PIN (1.2) 1
64 HEDO1 230004 CABLE CLIP ]
63 #03 21427000 FLYWHEEL 1
01 FOR 1513 #03 FOR 1515ALT

_]H__



3.Needle bar rocking

— 20 —-



DESCRIPTION

1 B142056000 NEEDLE BAR FRAME 1
2 21405204 HINGE STUD 1
i, 22814909 FELT 1
4 B1437051000 OIL WICK RETAINER 1
5 558151150TF SCREW 15/64-28 L=10.5 1
4 22814909 FELT 1
] B1411521000 NEEDLE ROD HOLDER 1
b SS70909105F SCREW 9/64-40 1= 8.5 1
10 B1412051000 FELT 1
13 MC372001600 NEEDLE SY3355 160 2
14 B1467563000 UPPER FEED BAR GUIDE 1
15 S5T110910TP SCREW 11/64-40 L= 8.5 2
16 21388400 ROCKING BASE GUIDE 1
17 S5T1108305F SCREW 11/64-40 L= 7.5 2
18 21338603 ROCKING BASE GUIDE (B) 1
19 356091022TF SCREW 2
20 21338801 ROCKING FRONT ARM 1
21 SMBOROS1ZTE SUREW 2
22 21338000 ROCKING SHAFT 1
23 B1414232000 SQUARE BLOCK 1
24 B1410771000 STUD 1
25 21339304 ROCKING SHAFT FRONT METAL l
26 40027746 BUSHING REAR 1
27 213390566 ROCKING REAR ARM ASM. 1
28 21339007 ROCKING REAR ARM 1
29 S561524405F SCREW 15/64-28 1=23.5 5
30 21347406 ROCKING REAR ARM FELT l
41 EA9S00B0100 CABLE BAND 9
2 Q202000000 OIL WICK 0. 05
33 10308609 THREAD GUARD 1
34 55T080510TP SCREW 1/8-44 L=4.5 I
35 B1401053000 NEEDLE BAR |

801 FOR 1515

£03 FOR 1515AUT



4. Pressure adjusting & upper feed mechanism




DESCRIPTION

1 21340401 UPPER FEED SHAFT 1
2 21340500 UPFER FEED FRONT ARM 1
3 SSBG60612TP SCREW 1/4-40 L=6 2
1 21341904 FRONT METAL 1
3 21378302 FEED SHAFT METAL i
i 22904155 MAIN SHAFT THRUST COLLAR ASM. 1
i 22904106 MAIN SHAFT THRUST COLLAR =1
A SHB6EE0610TP SCREW 1/4-40 L=6 2
9 558150822TP SCREW 15/64-28 L=7 1
10 TAOT50704R0 RUBBER PLUG |
11 40033027 UFPER FEED LINK ASM. 1
12 21339908 UFPER FEED LINK -1
13 21347109 FELT = |
14 EAS500B0000 CLIP CV-705 <
16 SD06A0TOLSP SCREW 1
17 B1414555000 SLIDE BLOCK 2
15 Wr0a010465C WASHER 5 X 13 X 1 l
19 21340807 TRIANGULAR LEVER ASM. 1
20 5571107105F SCEEW  11/64-40 L=7 l
21 CQ252000000 OIL WICK 0. 02
22 10508701 FELT 1
23 B1465053000 WALKING BAR DRIVING LINK 1
24 B1466563000 WALKING BAR A 1
25 B14670530A0 WALKING BAR ASM. 1
26 B1468053000 WALKING BAR SPRING 1
27 SS61517R0SF SCREW 15/64-28 L=17.0 1
28 21406509 UPPER FEED GUIDE PLATE 1
29 13514310 ROLLER

30 5561519205F SCREW 15/64-28 1.=149.0 1
31 #03  SMEO408005P SCREW M4 L=8 2
32 55T71a07405F SCREW  15/64=-28 L=T 1
33 21340906 FRESSER ADJUSTING SCREW 1
34 B1510155000 FRESSER BAR LOWER BUSHING 1
35 21339700 UPPER FEED STOPPER PLATE 1
A6 B1525241HAO FRESSER FOOT ASM., 3/8 1
a7 S5541108155F SCREW 1/4-40 L=R 2
a8 B3016141HOO SCREW 2
39 B1501241HO0 FRESSER BAR 1
40 21341062 FRESSER BAR HOLDER A ASM. l
4] 21341053 PRESSER BAR HOLDER A 1
42 SSTLI0910TP SCREW 11/64-40 L= 8.5 1
43 B1511555000 PRESSER SPRING REGULATOR NUT 1
44 B1502246000 PRESSER SPRING 1
45 SDOR00ARTST HINGE SCREW D= 8 H= 4.9 1
16 21341151 HOLDING PLATE COMPL. 1
47 B1462053000 THREAD RELEASE SPRING 1
48 21406103 PRESSER LIFTER LEVER 1
44 21406608 GUIDE PLATE SPACER 1
al SS6090910TP SCREW  9/64-40 L=9 1

201 FOR 1515

803 FOR 1515AUT



4. Pressure adjusting & upper feed mechanism

e 21 RIS



DESCRIPTION

52 B1470241HO0 WALKING FOOT ASM. 1
o6 SMBOR060ZTT SCREW M5 L=t 9
a7 10774354 UPPER AND LOWER DIAL ASM. 1]
60 10715100 VERTICAL DIAL SHAFT BUSHING 1
61 10715001 VERTICAL ADJUSTING CAM 1
62 10715704 VERTICAL DIAL PIN 1
63 B15265270006 SPRING 1
64 SSB110630TP SCREW  11/64-40 1=6 1
65 21341607 VERTICAL ADJUSTING ARM 1
66 10715308 PIN 1
67 SM6051402TP SCREW M5X0.8 L=14 1
68 21341508 VERTICAL CHANGE BASE SHAFT 1
B6Y 10718203 FEED SHAFT FRONT METAL 1
70 10714202 VERTICAL CHANGE BELT 1
71 21438106 STOPPER PLATE B 1
72 SM10508015R SCREW M5 L=8 1
74 5541108155P SCREW 2
s 10713501 SPRING HOOK P
76 10716504 VERTICAL SHAFT SPRING 1
77 B3416552000 CONNECTING ROD HINGE SCREW 4
78 RED300000KO E-RING 2
79 21339809 UPPER FEED DOG SPRING HOOK 1
sl 5S5T1108305F SCREW 11/64-40 L= 7.5 1
a1 10713766 ECCENTRIC ROD (SET) l
"2 SSRE6OR10TE SCREW 1/4-40 L=8 2
Hi 10713808 CONNECTION LINK FIN B 1
44 10714509 CONNECTION LINK B 2
Ho 10714608 CONNECTION LINK B SUPPORT FIN 2
3] SMBOLDB0ZTE SCREW M L=6 2
BT 21340005 UPPER FEED LINK (B) 1
88 21048707 HINGE SCREW 1
59 REOBO0000KD E-SHAPED SNAF RING (8MM) 1
90 21340302 UPPER _FEED REAR ARM (B} 1
91 SMB052002TP SCREW M5 L=20 1
92 21337803 FEED ADJUSTING BASE SUPPORT 1
93  H03 40024852 VERTICAL DETECTOR SWITCH ASM 1
84 203 020454 VERTICAL DETECTOR SWITCH ASM. 1
97 #03 020497 SCREW MZ. o*16 2

=01 FOR 1515

803 FOR 1515AUT

m—— O e



5. Feed mechanism




DESCRIPTION

EFTETIENS 2'? ———

1 SST150910TP SCREW 15/64-28 L=9 1
2 21430400 FEED ADJUSTING BASE SUPPORT 1
4 S59151440CP SCREW 15/64-28 L=14 1
5 WPOB210165D WASHER 6. 2X13X1 1
i SMBO50502TP SCREW M5 1=3 1
7 B1604012000A FEED BAR SHAFT 1
B REOS00711KP SNAP RING 5 1
9 Q202000000 0IL WICK 0. 14
10 R 1603512000 FEED ROCKER 1
11 SS71114105P SCREW _11/64-40 =14 2
12 22609408 FEED ROCK SHAFT 1
13 21378302 FEED SHAFT METAL 1
14 020514 SCREW 11/64-40 L=8. 5 9
15 22609309 FEED ROCKER SHAFT CRANK 1
16 SS6121610TP SCREW 3/16-28 1.=15 & 1
7 224904155 MAIN SHAFT THRUST COLLAR ASM. 2
18 22904106 MAIN SHAFT THRUST COLLAR (1)
14 SSRE60610TP SCREW  1/4-10 L=6 (2)
20 10205201 NEEDLE BAR FRAME ROD 1
21 SDOS00T01TP HINGE SCREW D=9 H= 1 !
22 NSBER0IZ0SP NUT  9/32-28 ]
23 21337506 FEED ADJUSTING BASE 1
24 21337704 FEED ADJUSTING BASE COVER 2
25 SST110910TP SCREW 11/64-40 L= 8.5 4
26 21337407 SQUARE BLOCK a
27 21347803 FEED ADJUSTING BASE SUPPORT 2
28 558150822TP SCREW 15/64-28 L=8 2
29 21338306 FELT SUPPORT ]
30 $S5090610SP SCREW  9/64-40 L=6 2
a1 21337902 ECCENTRIC PIN |
32 SSTO4010TP SCREW 9/64-10 L= 8.5 2
33 21337308 FEED ADJUSTING ROD 1
34 SDOSO0402TP HINGE SCREW D= 8  H= 4 I
35 21337605 SPRING 1
36 21338008 SPRING HOOK 1
a7 SST111410TP SCREW 11/64-40 L=16 2
a8 21337209 FEED ADJUSTING A 1
39 B1610512000 FEED DRIVING SLIDE BLOCK 1
10 SMB061802TP SCREW W6 L=18 1
41 21336805 FEED DIAL A 1
43 SS6121560SP SCREW 3/16-28 L=18 1
44 11009909 FEED REGULATOR SCREW 1
15 RO092270200 RUBBER RING 1
46 11652701 FEED REGULATOR PIN 1
47 22912109 FEED REGULATOR PIN SPRING ]
18 21336656 FEED LINK ASM. 1
44 21336607 FEED LINK 1}
50 B1418761000 CONNECTING FORKED LINK PIN 1
51 CQZ02000000 011 WICK 0. 04
52 SMBO50502TP SCREW_M5X6 |
53 21336706 FEED ROD A 1
54 21338207 FEED LINK PIN 1
55 SD1000801SH HINGE SCREW D=10 H=R |
56 21336300 BACKWARD FEED LEVER SHAFT 1
i SSEAROTE2TP SCREW _1/8-40 1=T 2
58 CS12010108H THRUST COLLAR ASM. D=12 W=10 1
54 C51201011SH THRUST COLLAR D=12 W=1D (1
60 SSRE60610TP SCREW 1/4-40 L=6 (2)
61 RE0900000K0) E-RING 9 1
62 22610505 REVERSE FEED ROCK SHAFT 1
B3 S56120930TP SCREW 3/16-28 L=9 2
B 22814909 FELT 1
67 21364252 FEED BASE ASM, |
6 020568 FEED SHAFT METAI I
69 21336003 FEED BASE 1
70 10107902 FEED BAR FORK 1
71 B1 109562000 FEED 1



6. Hook shaft & upper feed mechanism

[ T ]
[= "R |

]
N




DESCRIPTION

#01 FOR 1515

#03 FOR 1513AUT

1 #03 21390000 HOOK SHAFT BASE (RIGHT) |
3 #0l 21335104 HOOK SHAFT BASE (RIGHT) |
5 HO3 71334909 INNER HOOK GUIDE LINK i
6 0l 21334909 BOBBIN CASE OPENING LEVER LINK |
i B1821051000 CRANK SCREW STUD i
H CR202000000 OIL WICK 0. 02
] NS61104208P NUT 11/64-40 ]
10 #03 21335500 GUIDE ARM (FOR THREAD CUTTING) 1
11 #01 B1822563000 BOEBIN CASE OPENING LEVER CRAM 1
_ 12 803 21325708 INNER HODE GUIDE ARM SHAFT 1
13 #01 B182305 10040 OPENING LEVER CRANK PIN 1
14 SST111810TP SCREW 11/64-40 L=18 1
15 CR202000000 0711 WICK 0. 02
16 203 21335807 INNER HOOK GUIDE 1
17 #01 B1524563000 HOBBIN CASE OPENING LEVER 1
18 WPOAT1016SD WASHER 3. TX8X1 1
19 SSE090810SP SCREW 9/64-40 L= 7.5 1
20 10111102 THRUST WASHER 1.3 1
21 10112704 THRUST WASHER 1.8 (1)
22 #03 21378401 HOOK SHAFT UPPER METAL 1
23 8 21378500 HOOK SHAFT UPPER METAL 1
24 21334701 HOOK SHAFT LOWER METAL 1
25 10109908 SADDLE INSTALLING BLOCK UPPER 1
26 10112407 SADDLE INSTALLING BLOCK LOWER 1
a7 5561530405P SCREW _15/64-28 L=30 i
28 WPORSO0025F WASHER 5, 5X18X1. & 1
29 SMEDR2502TP SCREW MB L=25 1
30 E18345120004 OIL ADJUSTING SCREW 1
31 NSE1I04208F NUT 11/64-40 2
32 #03 21387055 THREAD TRIMMER HOOK ASM. 1
33 #01 B1830563040 VERTICAL-AXIS SEWING HOODK ASM, 1
34 z03 21334800 ALUMINUM BOBBIN WITH KNURL 1
36 #01 B91175363000 BOBBIN I
RT3 21361704 LOWER SHAFT 1
I8 S5R1511507F SCREW 13/64-28 1.=10.5 1
a9 BIR0AS150A0 BUSHING ASM. INTERMEDIATE 1
40 S5K1511507TP SCREW 15/64-28 L=10.5 1
41 #03 21378104 FEED DRIVING ECCENTRIC 1
42  #01 22609804 FEED DRIVING CAM 1
43 #03 55815305 10TP SCREW 15/64-28 [= 4.7 1
44 #01 SSRBE05I0TP SCREW 1/4-40 L= 4.5 |
45 BI817051000 HOOK DRIVING SHAFT GEAR SMALL 1
46 SSBEE06TOSP SCREF 1/4-40 L= 6.1 1
47 SEBEE0530TP SCREW 1/74-40 L= 4.5 1
48 B1816051000 HOOK DRIVING SHAFT GEAR LARGE 1
49 SEREE0810TP SCREW 1/4-40 L=H 2
a0 S5E1511308P SCREW 15/64-28 L=10.5 1
al SR111040107 CONNECTING SCREW 2
52 22R115909 OIL FUMF SHAFT L
53 SSREE0GI0TP SCREW 1/4-40 [= 4.5 |
51 22611701 PLUNGER BUSHING B 1
55 S58110422TP SCREW 11/64-40 L=4 1
56 10109700 THRUST WASHER A |
59 10111003 THRUST WASHER 1.1 1
fid BIS0O25630004 BUSHING ASM. FRONT L



7. Thread cutting components(for WF1515AUT)

—- 30



DESCRIFTION

| 21389200 MOVING KNTFE ]
2 SMEO3080ZTP SCREW M3X0.5 L=8 2
3 WPO3205015C WASHER M3 2
1 21389556 FIXED KNIFE BASE (RIGHT) ASM. 1
3 21389507 FIXED KNIFE BASE (RIGHT) 1
i 21389309 FIXED KNIFE 1
T 21389408 CLAMP SFRING L
b Sa70606 105F SCREW 3/32-56 L= 4.5 2
g SSTOB0610SP SCREW 3/32-06 L= 0.5 2
16 SS71111205P SCREW 11/64-40 1.=10. 5 2
17 40090530 WASHER M5 2
18 21354907 MOVING KNIFE SHAFT l
0, CS07907315H THRUST COLLAR 1
20 SSH110422TF SCREW  11/64-40 1=4 2
21 21354501 THREAD CUTTING STOPPER (RIGHT) 1
22 S55T1111205F SCREW 11/64-40 L=10. 5 1
23 21353750 VERTICAL FITTING BASIS ASM. 1
24 21333701 VERTICAL FITTING BASTS 1
25 S581105105P SCREW 11/64-40 L=5 2
20 21354006 THREAD CUTTING DRIVING PLATE 1
27 10116804 SHAFT 1
28 21353859 THREAD CUTTING ROLLER ARM 1
29 21353904 CAM ROLLER SHAFT 1
30 D2430555800 SNAP' RING 1
31 21353800 THREAD CUTTING ROLLER ARM 1
a2 D2427555B00B CAM ROLLER 2
33 CS070081BSH THRUST COLLAR ASM. D=7 W=8 1
34 C307008115H THRUST COLLAR D=7 W=8 1
35 S5H1105105F SCREW 11/64-40 [=5 7
36 SS6151812TF SCREW 15/64-28 1=18 2
37 21354105 CONNECTING PLATE 2
38 21354204 STOPPING PLATE 1
39 SD06A03255P HINGE SCREW 2
40 5S61110105F SCREW 11/64-40 L= 9.5 2
42 HKO34610120 HOUSING 12P 1
43 WFO6210165D WASHER 6. 2X13X1 4
45 21389705 ROCKING ARM (RIGHT) 1
46 se6121610TF SCREW 3/16-28 L=15.5 1
48 556121610TP SCREW 3/16-28 L=15.5 1
44 5D0640451TF HINGE SCREW D=6, 35 H=4.5 1
ol 241385911 THREAD TRIMMER CAM 1
a2 S5BBE0612TP SCREW 1/4-40 L=6 2
ad sD06A048ZSF HINGE SCREW D= 6.35 H= 4.8 1
21 21355102 THREAD CUTTING SOLENGID 1
99 21354600 SOLENOID FITTING FLATE 1
a6 55615012 105F SCREW 15/64-28 L=12 ph
a7 SMB0408005P SCREW 2
o8 21354709 SOLENOTD CONNECTING PLATE 1
af 5571107205F SCREW 11/64-40 =7 2
60 HK03464000A TERMINAL FEMALE 2
61 W50610002KP SPRING WASHER 2
62 21390208 MAINTENANCE SPRING 2

o 31 ———ca



. Thread tension components

3} i
"“?-Z:Qﬂ._l
"\fbﬁ.
DESCRIPTION

1 21409065 THREAD TENSION ASM. ]

2 J128520000 THREAD TAKE-UP SPRING A {17
3 10320109 SCREW STUD i
4 21409057 THREAD POST BASE COMPL. (4 &
] B13130510A0 TAKE-UP SPRING GUIDE DISC ASM. [§ B
6 10320208 THRED TENSION STUD NUT (1)
7 B3127051000 TENSION RELEASE PIN SHORT (2
a8 R3126012000 THREAD TENSION DISK td)
9 22617906 THREAD TENSION DISKE FPRESSER (2
1{ B3 129053000 TENSION SPRING £1)
kil B3120125000 ROTATING STOPPER o
12 Ba125012000 THREAD TENSION NUT {2)
13 10124204 THREAD TENSLON POST A <1
14 B3214047000 BOBBIN WINDER TENSION DISC A%
15 D3168550H0B TENSTON SPRING NO. 1 <1
16 11072402 THREAD TENSION XUT <1
17 21441100 THREAD RELEASE PLATE <1
18 S54080620TP SCREW STUD (13
19 SDO4T02815P HINGE SCREW D=4.7 H=2.8 (1}
20 N561103105P NUT 11/64-40 (1}
21 D3162555B00 THREAD GUIDE (1}
a3 S57110910TF SCREW 11/64-40 L= 8.5 (1)
34 21348206 TENSION RELEASE BAR (1)
38 PSOG00502KP SPRING PIN (1)



9. Threaf release components (for WF1515AUT)

———— 33 PR

DESCRIFTION
1 21441407 SOLENOID INSTALLING PLATE 1
2 SST110910TF SCREW 11/64-40 L= 8.5 |
3 21363106 TENSION RELEASE SOLENGID 1
4 55T71105705P SCREW 11/64-40 L= 4.8 2
] WPOST10165D WASHER 3. 7X8X1 1
6 HK03464000B FIN CONTACT 2
7 21441209 TENSION RELEASE BAR l
Gl 21441308 COUPLING 1
9 KMB0400018N NUT M4X0.7 1
10 LM5 NUT M5X0.8 1
11 NM704006258 NUT M4 1
12 WPOSD10465C WASHER 5 X 13 X 1 1
13 HXO01Z30004 CABLE CLIF 1



10. Knee lifting components (for WF1515)
22

DESCRIFTION
1 21343207 KNEE LIFTER SHAFT BASIS 3
2 SME061202TP SCREW M6 L=12 3
3 21342555 KNEE LIFTER SHAFT A ASM. il
4 21342506 KNEE LIFTER SHAFT A r 1
5 21342605 KXEE LIFTER SHAFT PIN E. ]
6 21343702 KNEE LIFTER SHAFT A SPRING I 4
7 21343R01 KNEE LIFTER SPRING RACK ]
A SMEOSLAOZTP SCREW M3X0. R L=16 1
g 21342704 KXEE LIFTER SHAFT B 4l
10 KHZ# E-SHAPED SNAP RING (RMM) !
11 21343009 KNEE LIFTER LEVER R 9
12 SMEOS2002TP SCREW M5 L=20 2
13 21342803 KNEE LIFTER LEVER A 1
14 SME0S2002TP SCREW M3 L=20 1
15 SHE052502TP SCREW M3X0. 8 L=25 1
16 NME0300015D NUT M3X0. 8 1
17 21342902 KNEE LIFTER LINK 4l
18 SDOT00451TP HINGE SCREW D=7 H=4.5 o
19 21343405 KNEE LIFTER CONNECTING FLATE 1
20 SDOTO0451 TP HINGE SCREW D=7 H=4. 5 ]
21 21343355 KNEE LIFTER LEVER 1
22 SMAOG2302TP SCREW M6 L=23 b
23 22863252 KNEE LIFTER TOINT ASM. E ]
24 22863203 KNEE LIFTER JOINT 2
25 B3428521000 PRESSER SPRING A
26 S570905105P SCREW 9/64-40 1= 4.6 r 3
27 29932453 BRACKET ASM. 1
28 22032404 BRACKET A
20 22934707 SCREW S
30 21343157 KNEE PRESS PLATE ASM. ]
31 SM90612035E SCREW M6 L=12 T
32 21343108 KNEE PRESS LEVER A
33 22934504 KNEE PAD PLATE COVER R
34 22934100 KNEE PAD PLATE RUBBER 1
35 22934203 KNEE PAD FLATE E ]
36 29934301 KNEE FAD FLATE SUPPORT Foo

—— F e=———



11. Lower

thread winder mechanism component
¢ 31
L]

DESCRIPTION
1 21357967 BOBBIN DEVICE ASM. 1
2 22537658 BOBBIN FITTING BASIS COMPL. 1
3 21357959 BOBIN SHAFT COMPL. 1
4 22538151 BOEBIN CAM SHAFT COMPL. 1
2 23636202 BOBBIN LEVER |
f 21356001 ADJUSTING PLATE 1
i B152983000CA PRESSUR FOOT SPRING |
! 10618304 VERTICAL ROLLER WASHER 2
4 21358205 BOBBIN FRICTION GEAR 1
10 B3205210000 CUSHION 1
1§ B1148555000 SPRING 1
12 RCOGB0OTLIKP RETAINING RING 1
13 REOS00000K0 E-RING |
14 ROO9ZZT0200 RUBBER RING 1
13 2570014105p SCREW 9/64-40 1=13.5 1
16 a560805205F SCREW 9/64-40 L= 5.0 1
17 14512503 BOBBIN ADJUSTING PLATE 1
18 a56110810TP SCREW 11/64-40 L=8 3
19 L1OTO4807 BOBBIN FRICTION WHEEL 1
20 SMBOR0G02TPE SCREW M5 L=6 2
21 10502300 THREAD CUTTER 1
22 S5560906205P SCREW  5/64-40 L=6 2
£ 21355755 LOWER THREAD GUIDE ASM. l
24 213565706 FITTING BASE 1
25 D3162555B00 THREAD GUIDE 1
26 NS6E1103105P NUT 11/64-40 1
27 D3 168555HOB TENSION SPRING NO. 1 1
28 B3214047000 BOBBIN WINDER TENSION DISC 2
29 2137BTOR THREAD TENSION POST 1
30 11072402 THREAD TENSION NUT 1
41 SMB0408005P SCREW 2
32 22538706 1

PACKING



12. Lubrication components

e 3E s



DESCRIPTION

1 21345756 ARM ONCE THROUGH OIL FELT ASM. 1
2 21345707 ARM ONCE THROUGH FELT A 1
3 21345806 FELT B 1
4 21345905 FACE ONCE THROUGH FELT 1
g 21346358 FELT SUPPORT ASM. l
i 21346309 FELT l
T 21346507 FEED CHANGE FELT I
8 21346408 FELT 1
2 EAS00BOOO0 CLIP CV—70S 2
10 S371107105P SCREW 11/64-40 L=4.3 1
11 21340708 UPPER FEED OIL BAR PLATE |
12 3571107105P SCREW 11/64-40 L=3 1
13 COQ202000000 OIL WICK 0.2
14 21347000 TAKE-UP QIL PLATE 1
15 CR202000000 DIL WICK 0. 25
16 21347208 TAKE-UP LUBRICATION FELT 1
17 3540906105P SCREW 9/64-40 L=6 ]
18 21346002 FELT 1
14 B1412051000 FELT 1
20 BTOBU0402EA OIL TUBE 0.12
21 BE3538112000 OIL RETURN TUBE HOLDER 1
22 S5541106155P SCREW 11/64-40 L=6 1
2: 40051503 ARM OIL TANK ASM. ]
24 B3520586000 OIL STGHT WINDOW 1
25 21345608 ARM OIL TANKE 1
26 SQI110401M2 CONNECTING SCREW 1
27 SQ115045 1M CONNECTING SCREW 2
28 23630007 TUBE 0.8
29 23630007 TUBE 0.2
30 23630007 TUBE 0. &
31 CR252000000 OIL WICK 0.7
32 EA9500B0OLO0 CABLE BAND 3
33 55T1108305F SCREW 11/64-40 L= 7.5 1
234 21345103 LUBRICATION BRACKET 1
35 S5T150910TF SCREW 15/64-28 =4 2
36 21345202 OIL PIPE STAY ]
a7 S5T150910TF SCREW 15/64-28 L=4 2
38 400644049 CONNECTION SCREW ASM. ]
34 SQI110401MZ CONNECTING SCREW ]
40 B3538112000 O0IL RETURN TUBE HOLDER 1
41 aa41106155P SCREW 11/64-40 L=6 1
42 LATaRE0T OTL CONNEC. ARM ]
43 B3534155000 PLUNGER 1
44 B12 14038000 PLUNGER SPRING 1
45 B3524552000 FLUNGER THRUST PLATE 1
46 S5411081a5P SCREW 11/64-40 L=8 ]
47 S5561110105P SCREW 11/64-40 L= 9.5 2
48 23630007 TUBE 0. 36
49 23630007 TUBE 0. 08
all 23630007 TUBE 0. 22
al 23630007 TUBE 0.1
o2 23630007 TUBE 0.4
ald 21338306 LUBRICATION FELT PRESSER 1
ad S5H0906105F MUTUAL VERTICAL CHANGE FELT 1
ab L35ER SCREW _ M5-K 1
af 21346606 PIPE SUPPORT 1
a7 S5541108145P SCREW 11/64-40 L=8 1
aH PSOBO0Z02KP SPRING PIN 5X20 1
60 CQ202000000 OIL WICK 0.2

e S 3""- ————



13. Automatic presser lifting mechanism(for

WF1515AUT)

DESCRIPTION

1 PA400150100 AIR CYLINDER 1
2 LSHAZ0 SCREW M8 L=20 il
9 91356506 CYLINDER CONNECTING SCREW |
4 LM8 NUT M8 1
5 SpO72033 18P HINGE SCREW D= 7.24 H= 3.3 1
b 21356605 LEVER A 1
7 21356803 LEVER B 1
8 SWR051002TP SCREW M5X0.8 L=10 2
g 21356704 SHAFT i
10 SPLE-01 ELBOW i
11 21356308 CYLINDER STAY ({FRONT) [ 1
12 91356407 CYLINDER STAY (REAR) 1
13 $S6151210SP SCREW 15/64-28 1.=12 4



14. Thread

stand components

1 il
= y E%k B
1 '*"z'%.h_ r{::“-' o
. o)) B A
f [ _f"/ e, -"I:_ g
| 2 _:}F_II .I /,.»"-'; A
P
: L i f/zf,f*’#,,.f&»@ an]
. x;/, A% 15 .o i
! Ly 'i y.‘\f; I- [
| A b e
. 3 | i ts 1'3_'5--f-11
| AN s [T L
I Y ( T* I ‘u{ng
I A @, ﬂ‘i)l R g
| P s - A
Fd i il |z
! - = s ]
i ll"'k\‘_t__ / [ |~ i
T i "fl | & T E_
I | : e r“"‘ml,.t'rL\" =
| Fi 'f :QHFI f’?-
8— - T e
L B O e | [ s
. T ) T E—te
| P o e
' _/%;;;:ffé__é =—te
| E-"f'-’ i f_.-" .#135}]_2 D
i iB—E% L o)
I {7—= -
DESCRIPTION
1 22930358 THREAD STAND ASM. 1
2 SPOOL RETAINER (2}
g SPOOL FIN (23
4 SPOOL REST CUSHION (27
] SPOOL REST {2}
3] SCREW M6 L=16 (23
T THREAD GUIDE ARM JOINT (2)
H SPOOL REST ROD RUBBER CAFP 153
9 SFOOL REST ARM (23
10 SPOOL REST ROD  UPPER )
11 SPOOL REST ROD JOINT 8 B
12 SCREW M5 L=14 $2)
13 NUT M3 12)
14 SPOOL EEST ROD LOWER (13
15 THREAD GUIDE (23
16 SPRING WASHER (27
17 NUT M5 {2}
18 NUT M16X1.5 {1}
14 WASHER 16X30X2. 6 (2
20 SPRING WASHER {14



15. Autimatic

back comonents (for WF1515AUT)

1 X :
. (al)”
o : ,~|R ‘ 16
i i |
7 3 ! ( 2l N fﬁ":ﬁl
@y T N ..y
' f»,%xfdﬁﬁ\~ & 2
5 ' T N 2
l}. b )‘>i' H h:_x"))\\
% ! ‘g/ Ilr - ,,--"':’fi
i e
: 1 Q Cléff
| |
_ 10
< :
f’"ﬂ‘f’i@ |
! 7
= I
=4
DESCRIPTION
i 21348958 WINDOW FLATE ASM. : 1
2 PA320150200 JIG CYLINDER 1
3 LS6A16 SCREW M6 1=16 : 2
4 WPOR41601SD WASHER M6 2
3 21348602 CYLINDER CONNECTING SCREW [ 1
6 NMBOB0003SE NUT M6 il
7 21348503 FITTING BASE ]
8 SST150910TP SCREW 15/64-28 1=9 L2
4 21348701 BACKWARD FEED LINK i
10 SDOBO03S2SP HINGE SCREW D= R H= 3.5 9
11 SPCE-01 HALF UNION : 1
12 PSTO1 MUFFLER 1
13 SDOROO402TP HINGE SCREW D= B H= 4 1
14 NS61504308P NUT 15/64-28 1
15 22656102 REVERSE FEED LINK (1) B
16 $57120760SP SCREW 3/16-28 L= 7.0 [ 1
17 22656003 SPRING SUSPENSION [ 1
18 SS41206155P SCREW 3/16-28 L=8 A
19 13515606 SPRING 1
20 10120004 SPRING SUSPENSION ]
21 11100500 REVERSE FEED LEVER STOPPER 1
22 21349105 CYLINDER PACKING 1
23 SST1128108P SCREW 11/64-40 1.=28 1

— 40 ——



16. DL mechanlsm components(far WF1515AUT)
= e
,&ffiif 4
1 dl 9 10
: hE ﬂh“f"-‘ |
* xi::; éﬂ
5 &
— h “xh,HRH
-:- .H"% 26 I |)|;;1:,I_ i
e I :
3 -2 : i | 1
E%a . .6 :
o |
25 18 '
o 39 :
B ::_|Ekﬁw. |
= T I
RS 1 :
.-"'-A *r_\: g
L 1 11:.- l | lj-\“'L\l-lelIII||:I\-I' . 3& W
! I | | i
; | “ﬁ‘%‘%l 1
F | = 7
s i - b =
@ \-\"-\-\.H. s ol | 35
e | e I oy
5 3| 4
38 : L. {
|
I -
DESCRIPTION
1 SET1108405P SCREW 11/64-40 L=7.8 2
2 PAZZ0200100 JIG CYLINDER 1
3 SME044002TF SCREW a
) 21438403 CYLYNDER CONMECTING SCREW 1
5 LMG NUT MG 1
i 21438502 MUTUAL VERTICAL LINK 1
7 SODO0GO0403TP HINGE SCREW 1
B SD0GO0454TP SHOULDER SCREW 1
_ 9 21438601 MUTUAL VERTICAL LINK SPASER 1
10 SE61116105F SCREW 11/64-40 L=18 2
13 SPC4-01 ELBOW 1
14 PST-01 MUFFLER ]
15 HXOO2950000 WIEE MAREK t4) 1
16 400248409 SGRANGE SWITCH ASM, 1
17 21442603 SWITCH COVER 1
18 21442702 SWITCH CIRCUIT FITTING BASE I
19 40024848 SGRANGE SWITCH SUB(A) ASM. 1
20 21442900 KEY TOP 2
25 HEQOA5A000N SPACER q
26 LM3 NUT M3 3
27 LS3E6 SCREW M3X6 4
28 40025036 KNEE SWITCH ASM. 1
29 40025035 KNEE SWITCH ASM. 1
30 MATB0231T00 DEIVING BAR T0O2 1
a1 MATRO230TOO KNEE SWITCH SUFPORT BASE 2
23 S561512205F SCREW 15/64-28 L=11.5 4
34 S571114105P SCREW  11/84-40 L=14 2
35 $57110710SL SCREW 11/64-40 L=7.0 4
36 WPO4R0RGE5P WASHER 4. 8XS. 4X0. 8 4
37 21437306 WINDOW PLATE E FACKING 1
a8 21437207 WINDOW PLATE F 1
39 SK351400050C WOOD SCREW D=5.1 L=4D 2

i 41 ———



17. Air mechanism components (for WF1515AUT)

DESCRIPTION
1 40038722 ATR APPARATUS (B) ASM. [ 3
7 40038723 Mounting pane] r 9
3 021703 SCREW D=4.1 L=20 : 2
4 (21704 SCREW M6 L=10 9
5 RR2000 FILTER REGULATOR 1
f SPC8-02 NTPPLE %
7 SNSEMM TUBE @8 1
9 40024965 ELECTROMAGNETIC VALVE ASM. 1
10 021710 RECEPTACLE &b
11 AVZ1008H ELECTROMAGNETIC VALVE C <3%
12 GAKA2302B00 FILTER REGULATOR MOUNTING PLAT {1y
13 021713 ELECTROMAGNETIC VALVE (C) ASM. &8
14 021714 SCREW D=4.1 L=50 4
15 BTO600401EB TUBE @6 1

R __1_2 T,



18. Accessories parts components

DESCRIPTION
1 21351457 OIL RESERVOIR ASM. 1
2 S5561514405P SCREW 15/64-28 L=14 1
3 SST1108408P SCREW 11/64-40 L=7.8 1
4 5S5110740TP SCREW 11/64-40 L= 6.5 1
& 40025299 0IL POT JOINT 1
B 21379003 DIL MANAGEMENT WASHER 1
T BR112220000 0IL SEAL 1
] 40025300 0IL POT 1
9 SM30314015E SCREW M3X0.5 L=14 4
10 NME0300015C NUT M3 4
11 10748101 OIL REMOVING SETSCREW PACKING B
12 WP03205018C WASHER M3 4
13 SKA241601SC WOOD SCREW D=2.4 L=16 8
17 21351150 BELT COVER ASM. (RIGHT) 1
18 21351101 BELT COVER (RIGHT) 1
19 21351002 BELT COVER AUXILIARY PLATE 1
20 21361200 BELT COVER (LEFT) 1
21 DE232241E00 _ BELT COVER SUPPORT A 1
22 5561530405P SCREW 15/64-28 L=30 z
23 21345350 OIL TANK ASM. 1
24 10727303 FILTER 1
25 10727204 FILTER CAP 1
26 10753002 FILTER FLATE 1
27 21345301 OIL TANK 1
28 21346804 COVER (LOWER) 1
29 SMEOZ1000TP SCREW =3
30 NM90500015C WING NUT M5X0. B 1
1 TADBODTO4R0 RUBBER PLUG 1
32 21346903 FILTER 1
33 21346705 COVER (REAR) 1
34 21345504 FILTER CASE 1
a5 BR228125000 OIL RESERVOIR MAGNET 1
36 10739209 FILTER PACKING 1






GLOBAL

UP 550 AUT

SINGLE NEEDLE, WALKING FOOT
LOCKSTITCH MACHINE FOR GATHERING

SPECIAL PARTS



1 LRt #4




]

- 1| - = - 3=k
1. _FHEWK 9 FAFE B
i B o EA ACRR AT $ #it
1 [ 26 e L 1
9 B 1L [ S A 1
3 P AT L R IR ET 2
4 Eahikds 1
5 Pl S S R T 2
b (Lo B 1
7 A S A (A SR AR AT 3
8 HE 7 # 1
9 {438 2
10) 12118 2
11 P 7 A LR SRR T 10
2 F d4 A
13 i 8
14 SEfr 4 |
15 EEL AL I8 ]
16 Ml 48 |
17 F L o s |
18 Mash 15 & ik |
19 i 22
20 = 4 1
21 EE il 1
22 WS T 3k B iR 4
23 PETTHESH ]
24 E 1
25 AT 4
26 $F 9 A 2
27 12 [ 2
28 GE ok e 1 1
29 1R 1
30 SE 4, 5
31 VAYS:D. A 8
32 i . 1
33 5 b % A 1
34 il 1
35 P78 [ A L ] b
36 57 T B <UL s ]
37 7S A [ S AR T 4
38 FEAT oK e 2
49 7S A S T 4
40 R okin 2
41 14 Hl 1
12 e 1
43 B 0




5 FILE ;
. Pite 2
46 ALK ]
AL Hik 5
T B 1
= B :
= e 3
- 7570 L SR 1
= 1 :
28 R 1
55 P 7 i (B B S 88 T d
ﬁ % b LA !
& e B b LA 1 FLCIR :
- D ‘
=9 - HE I :
2 7 i AT LB 1
61 i ]
- <A DU ST ]
= T 1
64 114 .
65 Zif ]
= e ]
7 ahayiilzlass ) :
68 il -
69 S ]

b 26 A :
= A 2
71 ] ¢ ;
T2 bR I :







2. NHEKEB > TR

By | FHS 5 5 A G Hw #ik
1 DEEERN |
2 ER N L 1
3 7S K e R 2
1 Eahikid 1
5 Pl L BT 4
6 fhi /L 38 |
i A 7 A A S R AT 5
8 i t
9 HBE 2
L0 124 ] 2
11 A 7 L E AL e ] 1)
12 3l 4
13 A 8
14 SE i 1
15 BRGNS !
16 MR TE ]
17 ER RS |
18 W\l S Al |
19 A 13
20 1 1
21 1E 5040 1
22 W 7S L E e ] 10
29 T HE A 1
24 Y 1
25 EH 4
26 12 2055 2
27 b hic 9
28 300 Al ]
20 14 ]
30 R 5
31 7 ) 8
32 i .0 ]
33 PR H 1
34 PO SR L A S R ] 9
35 = 3k 0 1
16 Bt 4 1
37 Py 7 A (] L AR T 5
38 B oo |
39 PA N R SR E T 9
40 1R AN |
41 itk 3
42 UL ah 1
43 NS L i £ ] 7
44 PN 7S F B S AR T 13
45 P s f [ S R ] 1
46 2 A 1
47 whaviElEIES 53 ]




5 2 Hi it
48 R |
49 IO i FIEHER I
50 F R 55 i s e !
5l TS ELT0 1
52 ST ]
53 i TR 1
54 b HE O R o ] 7 4 1
55 oA Ui e 1
56 KAk |
a7 LY |
a8 5 it 3% l
59 La)FFEe 1
60 A |
6l HEBR & (T R 1
62 PAViiL S 2
63 TRALEE R ]
64 1 [ 2
65 PN A T £ L R g ] P
66 P 70 [ A L R 5] 2
67 I HiEHR 1
68 5 A A IR 2
69 AT ;
70 (AR |
71 HHERR 1
72 BR8] 2
73 L SR P L ER AT 1
74 b e il 1
75 Y7 A L6 A ke ]
76 P s ) ]
il - A v v g 1
78 R S ET 2
79 FE |
80 eravil ke 23] 7
81 [5]2F B iy S8 ST 1
82 Ji |
83 18 23l [R] 40 8 el ]
84 a2 e iy S |
85 2l [R5 1 & 1
86 it 1
87 T ST 1
88 Hj ]
829 T 5
90 ik 3
91 Hh 2
92 SR ARAT )
93 itsL Bl 2
94 f4 s |
95 fEH |
96 2 |




FE 4 H
97 P s A [ b S R AT 1
98 A 1
99 fH 1
0 (A D A S g T 1




2. Py 3 4y

FAEE H

e

L)

D Wiy

&iF

1 i 14

T

EET

Fos

[V i

mU'l.h.me:_

7~ AT SRR ET




L SR

L6

z — 25
43
( L7 (54
o h/ 21(DL44)

21 (REWSE)
S L4($022452)

@ — L5(#022452)

/ 31
ey [stgo2233
h\ R
e ":'_: 21

21




4. T

7"1\/—?#}

FY | BHY EAT ACE R &
| P A [ Sk AT 1
2 FE i ]
3 SRR 1
4 SEEL g
5 5 3 9
b iﬁ#{jlﬁ;f@ 1
7 rkl 75 f 1[5 _J:ﬂ’giﬂ 4
8 .M 24 4
9 i 8] |
10 o s -4 1
11 L3 1
12 e 2
13 i Hs 2o J1E e 1
14 HE 1
15 YR — i |
16 i 1
17 55 L
18 i o 7 I 8
19 i ]
20 P 4 3k 1
21 g £ )
22 e £ 7 6
23 B 2
24 SE 2
25 r LT:" 2
26 S8 2
27 P sk 7
28 iUr‘};éHﬂ'e] 5
29 T L2 10
30 r}wtifi’ i ]
31 SHEFRAY 1
32 N SR E |
43 U 1
34 A 1
35 S |
36 i J,_ﬂEHkJ 1
37 SE 2
38 g |
39 L =R 1
40 4 L’n'-é'-‘ 2
41 & 1
42 SE 1
43 SE 1
44 e 2 1
45 iH 75 28 1
16 I e 9
47 wRer Hal 1




S RERH %




0. MR AL il AH

FIES i AL

Ja R

"

b 2 e

TR KR ]

PN 7~ [ ) Sk R T

ek ANES)

=3 | lom fes Jos e e | 2
i

PLAR I I

P 7 F LR SR T

=) s =]

AL A48 7 T I e

,,..._
[ ]

i

aviil: S5;

Mt S

[a—
=slra

P

L8 Fr ar b

-
=

i JEE 5%

R Ay PNEEC L]

Gl







